
 

Approve Deny Signatures Date 

X  Benjamin Lockwood 
Benjamin R. Lockwood / Environmental Engineering Specialist February 5, 2021 

  
Daniel W. Martin, P.E. / Environmental Engineer Manager  

  
Maria D. Bebenek, P.E. / Program Manager  

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0088722 

Facility Type Industrial APS ID 932420 

Major / Minor Minor Authorization ID 1167878 

a 
Applicant and Facility Information 

a 

Applicant Name JF Martin Family Corporation  Facility Name John F. Martin & Sons WWTP  

Applicant Address 55 Lower Hillside Road, PO Box 137  Facility Address 55 Lower Hillside Road   

 Stevens, PA 17578-9787   Stevens, PA 17578-9787  

Applicant Contact Nevin Nolt  Facility Contact Nevin Nolt  

Applicant Phone (717) 336-2804  Facility Phone (717) 336-2804  

Client ID 36935  Site ID 452847  

SIC Code 2013  Municipality West Cocalico Township  

SIC Description 
Manufacturing - Sausages And Other 
Prepared Meats 

 
County Lancaster 

 

Date Application Received January 23, 2017  EPA Waived? Yes  

Date Application Accepted August 22, 2017  If No, Reason   

  

Purpose of Application NPDES Renewal.  

a 

 

Summary of Review 

JF Martin Family Corporation has applied to the Pennsylvania Department of Environmental Protection (DEP) for reissuance 
of its National Pollutant Discharge Elimination System (NPDES) permit. The permit was issued on February 11, 2011, and 
became effective on March 1, 2011. The permit authorized discharge of industrial wastewater from the existing facility located 
in West Cocalico Township, Lancaster County into Indian Run. The existing permit expiration date was February 29, 2016, 
and the permit has been administratively extended since that time.  
 
Per the previous fact sheet, JF Martin Family Corporation is a meat processor. Animals were slaughtered and turned into cuts 
of meats such as chops, pork loins, roasts, steaks, etc., and are processed into finished meat products such as hot dogs, pork 
barbecue, sausage, smoked hams, smoked turkeys, etc. (during a previous permit cycle, the slaughtering operation was 
discontinued). They will ship in additional meat cuts such as bacon, boneless beef, chicken, hams, turkeys, etc. to process 
into the above finished meat products. Wastewater flows generated at the site come from multiple sources, including both 
domestic waste from the office and other areas, and floor wash down wastes from the meat processing areas. Sewage flows 
cannot be metered separately, but were originally estimated using a design of 35 gallons per day (gpd), which resulted in 
approximately 3,000 gpd for 80 employees. A 0.09 million gallons per day (mgd) wastewater treatment plant (WWTP) was 
constructed in 2001. The wastewater is first pretreated with screens and a primary settling tank for oil and grease. The 
wastewater then goes to the WWTP’s 24,000 gallon equalization (EQ) tank, followed by two (2) 59,000-gallon aeration tanks 
and two (2) 8,800-gallon clarifiers. These clarifiers discharge to a 2,300-gallon chlorine contact tank and a 618-gallon 
dechlorination tank, followed by a 1,900-gallon polishing clarifier/metering tank and a 548-gallon post aeration tank. Waste 
sludge is held in an aerated tank with ultimate disposal via land application. Alum is used for phosphorus removal. Liquid 
sodium hypochlorite and sodium bisulfate are used for chlorination and dechlorination, respectively.  
 



NPDES Permit Fact Sheet NPDES Permit No. PA0088722 
John F. Martin & Sons WWTP  
 

2 

Summary of Review 

Changes in this renewal: A more stringent total residual chlorine (TRC) limit with a compliance schedule was added to the 
permit. More stringent mass loading limits were added to the permit for Oil and Grease. Monitoring for Bromide, Chloride, and 
Sulfate was added. The total nitrogen (TN) measurement frequency was changed to 1/month. More stringent mass loading 
limits and summertime instantaneous maximum (IMAX) limit for ammonia-nitrogen (NH3-N) have been added. Fecal coliform 
IMAX limits were added to the permit. 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 
 
Supplemental information for this report is located at the end of the fact sheet. 



NPDES Permit Fact Sheet NPDES Permit No. PA0088722 
John F. Martin & Sons WWTP  
 

3 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) .09  

 Latitude 40º 14' 48"  Longitude 76º 12' 51"  

 Quad Name Ephrata  Quad Code 1736  

 Wastewater Description: IW Process Effluent with ELG, Sewage  

 

 Receiving Waters Indian Run (TSF)  Stream Code 07710  

 NHD Com ID 57461453  RMI 5.6  

 Drainage Area 1.91 mi2  Yield (cfs/mi2) 0.062  

 Q7-10 Flow (cfs) 0.23  Q7-10 Basis USGS Gage # 01576500  

 Elevation (ft)  435  Slope (ft/ft)        

 Watershed No. 7-J  Chapter 93 Class. TSF, MF  

 Existing Use N/A  Existing Use Qualifier N/A  

 Exceptions to Use N/A  Exceptions to Criteria N/A  

 Assessment Status Impaired  

 Cause(s) of Impairment Pathogens  

 Source(s) of Impairment Source Unknown  

 TMDL Status N/A  Name N/A  

 

 Nearest Downstream Public Water Supply Intake Lancaster City Water Bureau  

 PWS Waters Conestoga River   Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi) 25.1  
 

 
Changes Since Last Permit Issuance: A drainage area of 1.91 mi2 and a Q7-10 flow of 0.23 cubic feet per second (cfs) were 
determined by establishing a correlation to the yield of USGS Gage Station #01576500 on the Conestoga River. The Q7-10 
and drainage area at the gage are 38.6 cfs and 324 mi2, respectively. These values are taken from the USGS document 
“Selected Streamflow Statistics for Streamgage Locations in and near Pennsylvania”. The Q7-10 runoff rate at the gage 
station was calculated as follows: 
 
 Yield = (38.6 cfs)/ 324 mi2 = 0.12 cfs/mi2 
 
The drainage area at the discharge point, taken from USGS PA StreamStats = 1.91 mi2 

 
The Q7-10 at the discharge point = 1.91 mi2 x 0.12 cfs/mi2 = 0.23 cfs 
 
 
Other Comments: None 
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0088722 
John F. Martin & Sons WWTP  
 

4 

Treatment Facility Summary 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial 

Secondary With 
Ammonia And 
Phosphorus Extended Aeration 

Chlorine With 
Dechlorination 0.09 

 

 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.09 630 Not Overloaded Sludge Holding Land Application 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: The treatment process is as follows: Equalization Tank – Dissolved Air Filtration (DAF) Unit - 2 Aeration 
Tanks – 2 Clarifiers – Chlorine Contact Tank – Dechlorination – Post Aeration Tank – Sludge Holding Tank – Outfall 001 
to Indian Run  

 
The DAF unit is used for chemical addition and primary treatment. Solids removed from the DAF unit are sent to a holding 
tank. Solids wasted from the clarifiers are sent to a second holding tank. Solids from both holding tanks are land applied 
as liquid to John F. Martin owned farm fields. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0088722 
John F. Martin & Sons WWTP  
 

5 

Compliance History 

a 

Summary of DMRs: A summary of the past 12-month DMR effluent data is presented on the next page of this 
fact sheet. 

Summary of Inspections: 10/22/2014: A routine inspection was conducted by Andrew Hall, DEP Water Quality 
Specialist. Influent to the EQ was fairly clear with a slight red turbidity. Both aeration tanks 
had even distribution of air with very little foaming. Clarifiers had a clear effluent. Baffles, 
weirs, and troughs were all clean with even flow. The chlorine contact tank was clean with 
clear water. All field readings were within permitted limits. The outfall looked good, with 
clear effluent, and the stream was clean upstream and downstream. 
 
7/15/2016: A routine inspection was conducted by Sheena Ripple, DEP Water Quality 
Specialist. All field readings were within permitted limits. No issues with the facility were 
noted. 
 
7/13/2017: A routine inspection was conducted by Kevin Buss, DEP Water Quality 
Specialist. The treatment units were operating normally. Field readings were within 
permitted limits. No issues were apparent at the outfall.  
 
 

 
Other Comments: There are currently no open violations associated with the permittee or the facility. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0088722 
John F. Martin & Sons WWTP  
 

6 

Compliance History 

 

 
DMR Data for Outfall 001 (from December 1, 2019 to November 30, 2020) 

 
Parameter NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 APR-20 MAR-20 FEB-20 JAN-20 DEC-19 

             Flow (MGD) 
Average Monthly 0.03493 0.03875 0.03497 0.03543 0.03696 0.03528 0.03631 0.03046 0.03277 0.03374 0.02461 0.02683 

Flow (MGD) 
Daily Maximum 0.05260 0.05760 0.05090 0.05230 0.05630 0.05090 0.05690 0.04890 0.05860 0.04530 0.04170 0.03940 

pH (S.U.) 
Instantaneous 
Minimum 7.05 7.12 7.44 7.65 7.53 7.58 7.59 7.46 7.78 7.76 7.70 7.71 

pH (S.U.) 
Instantaneous 
Maximum 7.86 7.92 8.05 8.15 8.44 8.25 8.05 8.22 8.22 8.19 8.34 8.21 

DO (mg/L) 
Instantaneous 
Minimum 7.1 7.1 7.0 6.9 6.7 7.0 7.1 6.9 6.8 6.9 6.4 6.8 

TRC (mg/L) 
Average Monthly 0.298 0.275 0.271 0.250 0.280 0.250 0.262 0.260 0.241 0.229 0.184 0.220 

TRC (mg/L) 
Instantaneous 
Maximum 0.38 0.45 0.42 0.37 0.62 0.50 0.38 0.38 0.37 0.34 0.30 0.44 

CBOD5 (lbs/day) 
Average Monthly < 0.69 < 0.68 < 0.72 < 0.7 < 0.97 < 0.87 < 0.67 < 0.98 < 0.83 < 0.92 < 0.5 < 0.65 

CBOD5 (lbs/day) 
Daily Maximum < 0.88 < 0.78 < 0.8 < 0.73 2.04 1.33 0.75 1.38 1.38 1.13 0.83 1.09 

CBOD5 (mg/L) 
Average Monthly < 2 < 2 < 2 < 2 < 2.7 < 2.38 < 2 < 3.22 < 2.63 < 2.6 < 2.64 < 2.88 

CBOD5 (mg/L) 
Daily Maximum < 2 < 2 < 2 < 2 5.5 3.5 2 5.9 4.2 3.2 3.8 4.3 

TSS (lbs/day) 
Average Monthly 3.94 3.59 3.11 2.86 2.37 1.41 1.67 2.91 4.07 3.94 1.57 2.39 

TSS (lbs/day) 
Daily Maximum 7.02 7.44 9.23 4.39 4.45 2.44 3.94 5.71 7.56 4.53 2.64 4.8 

TSS (mg/L) 
Average Monthly 11 9.8 8.2 8.3 6.6 4 5 9 13.3 11.3 7.6 10 

TSS (mg/L) 
Daily Maximum 16 20 23 13 12 7 12 14 23 13 9 18 

Total Dissolved Solids 
(lbs/day) 
Average Monthly 1149.4 1223.8 1267.7 947.1 1044.6 1186.8 1059.6 1074.8 936.2 1053 551.2 628.9 



NPDES Permit Fact Sheet NPDES Permit No. PA0088722 
John F. Martin & Sons WWTP  
 

7 

Total Dissolved Solids 
(mg/L) 
Average Monthly 3310 3598 3518 2708 2932 3278 3173 3288 3013 2990 2936 3025 

Oil and Grease 
(lbs/day) 
Average Monthly < 1.714 < 1.703 < 1.811 < 1.75 < 1.776 < 1.809 < 1.669 < 1.652 < 1.554 < 1.935 < 0.951 < 1.125 

Oil and Grease 
(lbs/day) 
Daily Maximum < 2.19 < 1.96 < 2.01 < 1.83 < 1.86 < 1.9 < 1.88 < 2.04 < 1.66 2.46 < 1.65 < 1.74 

Oil and Grease (mg/L) 
Average Monthly < 5 < 5 < 5 < 5 < 5 < 5 < 5 < 5 < 5 < 5.5 < 5 < 5.3 

Oil and Grease (mg/L) 
Instantaneous 
Maximum < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 7.0 < 5.0 < 6.0 